
 
 
 
 
 
 
 
 
 
 

Professional Service Agreement 
(PSA) 

  



 1 of 5 

Professional Services Agreement 
with 

Calaveras County Water District 
PO Box 846 – 120 Toma Court 
San Andreas, California  95249 

Telephone 209-754-3543 Fax 209-754-1120 
 
The terms on subsequent pages are incorporated in this document and will constitute a part of 
the agreement between the parties when signed. 
 
To:  
  
  
  
  
 
Phone:        Fax:    
 
Date:       Agreement No.  _________________ 
       Purchase Order No.  _____________ 
 
The undersigned Consultant offers to furnish the following: 
 
Contract Price: Not to exceed,   at the rates specified in Attachment A. 
 
Completion Date:  
 
For Technical Direction by Calaveras County Water District:   Charles Palmer, District Engineer, 
[...]
Weather Monthly Average Monthly Maximum 

Flow gpd 170,000 -- -- 
BODa mg/L -- 40 80 
Settable Solids mg/L -- 0.5 1.0 
Total Coliform MPN/100 mL -- 23b 240c 

a  5-day, 20oC Biochemical Oxygen Demand 
b  Monthly median value. 
c  Daily Maximum. 
 

Other Key Requirements 
In addition to the limits shown above, the District must comply with the following key 
specifications: 

Discharge Limits and Specifications 
 Objectionable odors originating at the facility shall not be perceivable beyond the limits 

of the wastewater treatment and disposal area. 

 The treatment facilities shall be designed, constructed, operated, and maintained to 
prevent inundation or washout due to floods with a 100-year return frequency. 

 Bypass or overflow of untreated or partially treated waste is prohibited. 



Arnold Sewer System Master Plan 

Calaveras County Water District 14 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

Irrigation 
 Public contact with the reclaimed water shall be precluded through such means as 

fences, signs, and other acceptable alternatives. 

 Areas irrigated with reclaimed water shall be managed to prevent the breeding of 
mosquitoes. 

 Reclaimed water for irrigation shall be managed to minimize erosion, runoff, and 
movement of aerosols from the disposal area. 

 Direct or windblown spray shall be confined to the designated reclamation area and 
prevented from contacting drinking water facilities. 

 Spray irrigated effluent shall not occur during periods of precipitation and for at least 24 
hours after cessation of precipitation, or when winds exceed 30 mph. 

 Storm water runoff from the irrigation field shall not be discharged to any surface water 
drainage course within 48-hours of the last application of reclaimed water. 

 Reclaimed water for irrigation shall be managed to minimize erosion, runoff, and 
movement of aerosols from the disposal area. 

Ground Water Limitations 
 The discharge shall not cause underlying ground water to exceed a most probable 

number of total coliform organisms of 2.2/100 mL over any seven-day period. 

 The discharge shall not contain concentrations of chemical constituents in amounts that 
adversely affect agricultural use. 

 The discharge shall not contain taste or odor-producing substances in concentrations 
that cause nuisance or adversely affect beneficial uses. 

 The discharge shall not contain chemicals, heavy metals or trace elements in 
concentrations that adversely affect beneficial uses or exceed maximum contaminant 
levels specified in 22 California Code of Regulations (CCR), Division 4, Chapter 15. 

Possible Changes to Permit Requirements and Areas of Concern 
The RWQCB was contacted on December 16, 2004 to discuss potential changes and/or 
additions the District might expect in the future.  The RWQCB provided insight about its 
perceived areas of concern for the Arnold Sewer System. A summary of the information 
gathered from this effort is described below. 

 The current WDR is scheduled to expire in fiscal year 2007. A new Report of Waste 
Discharge will be required at that time. 

 The RWQCB has concerns regarding the underlying groundwater quality at the Arnold 
WWTP. More groundwater monitoring wells for the subsurface disposal beds and 
irrigation field will likely be added when the WDR is renewed. 



Arnold Sewer System Master Plan 

Calaveras County Water District 15 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

In addition, based on past experience with similar wastewater facilities, the following 
additional changes/requirements may be incorporated into the next WDR: 

 Disinfection By-Products: Research has shown that chlorine disinfection results in the 
formation of disinfection byproducts, primarily trihalomethanes (THMs) and haloacetic 
acids (HAAs), which are know human carcinogens. To minimize the impact on 
groundwater quality, the District should consider installing ultraviolet light (UV) 
disinfection when the existing disinfection system requires substantial maintenance or 
replacement.  



 

 

 

 

 

 

 

 

Description and Evaluation of Existing Facilities 

Description and 
Evaluation of Existing 

Facilities 



Arnold Sewer System Master Plan 

Calaveras County Water District 16 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

Description and Evaluation of Existing Facilities 
The existing wastewater facilities serving Arnold consist of a conveyance system, treatment 
plant, effluent holding and disposal facilities. The attributes of each facility and a summary of 
the results of a capacity evaluation are described below.  

Sewer Conveyance System 
A schematic of the Arnold collection system in shown in Figure 3. The existing collection 
system includes approximately 15 miles of pipe and four lift stations.   

The northernmost portion of the service area drains to Lift Station 3 on Dunbar Road.  Lift 
Station 3 pumps into the 4-inch diameter White Pines Force Main, which runs south into the 
White Pines Interceptor.  The White Pines Interceptor is an 8-inch diameter gravity line running 
south parallel to Highway 4, collecting gravity flow from both sides of the service area.  The 
White Pines Interceptor terminates at Lift Station 2, on Pines Drive.  Lift Station 2 pumps into 
the 6-inch diameter Meadowmont Force Main, which runs east to Highway 4 and then south 
approximately 300 feet along Highway 4.  At this point the Meadowmont Force Main empties 
into an 8-inch gravity line called Lateral MM.  Lateral MM runs south along Highway 4 for 
approximately 3,900 feet, to a drop manhole beside Highway 4.  At the drop manhole, the line 
drops in elevation and becomes a pressure line, called the Lakemont Force Main.  The 8-inch 
diameter Lakemont Force Main then flows to the Arnold WWTP. 

In the southernmost portion of the collection system, areas east of Highway 4 are lower than the 
Highway.  A gravity lateral on the eastern service area boundary gathers flow from these 
properties and conveys it to Lift Station 1, which is located near Highway 4 at the southern 
edge of the Arnold service area.  Lift Station 1 pumps into the 3-inch diameter Arnold Force 
Main, which flows north along Highway 4 to the Arnold WWTP entrance.  At this point the 
Arnold Force Main meets the Lakemont Force Main, and flow enters the plant. 

The fourth lift station is located in Avery, a small community located approximately one mile 
south of the treatment plant.  The Avery Pump Station (APS) collects flow from the Avery 
Middle School and the Safari Mobile Home Park.  The flow is then pumped through the 6-inch 
diameter Avery Force Main directly to the headworks of the Arnold WWTP. 

The entire gravity collection system consists of 51,200 feet of 6-inch pipe and 14,000 feet of 8-
inch pipe.  The force mains, ranging from 3-inch to 8-inch, have a total length of 16,100 feet. 

The available data for the four lift stations is shown in Table 11. 



Figure 3

ARNOLD TRUNK SEWER SYSTEM WITH 
BUILDOUT ESFU AND PEAK FLOWS

8”
39

00
 f

t
6”

10
00

 f
t

8”
10

20
0 

ft
4”

34
00

 f
t

Avery

2

3

1

Arnold
WWTP

LEGEND
GRAVITY MAIN

FORCE MAIN

LIFT STATION

WASTEWATER TREATMENT PLANTWWTP

XX

MANHOLE

XXX
XXXX BUILDOUT ESFUs

ANNUAL AVERAGE INFLOW based on upstream ESFU (gpm)
XXX

XXXX
PEAK INFLOW based on upstream ESFU (gpm)

MAXIMUM Lift Station Discharge Flow (gpm)

8
55**

24
150

38
265

113
60

209
1431*

628
WWTP

146
999***

438
375

43
290

128
120

8”
10

00
 f

t

3”
960 ft

6”
9100 ft

532 ESFUs
Gravity Flow

299 acres

112 ESFUs
Gravity Flow

63 acres

213 ESFUs
Cedar Ridge

169 acres

22 ESFUs

Potential 
Avery 

Expansion

29 acres

XXXX TRIBUTARY AREA (acres)

17*

847*

29*

163

540

177 ESFUs

78 acres

Potential 
Millwoods
Expansion

P:
\06

77
9\1

89
92

\R
ep

or
ts\

Fin
al\

W
as

tew
ate

r\A
rn

old
\06

77
91

89
92

.07
3\F

ig3
.pp

t
5/1

6/2
00

5

Notes:
* Total for Scenario 3.
** 33 without Avery Expansion.
*** 822 without Millwoods Expansion.



Arnold Sewer System Master Plan 

Calaveras County Water District 18 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

 

Table 11. Pump Station Data. 

 Avery Lift Station Lift Station 1 Lift Station 2 Lift Station 3 

Pumps 
Two 15-hp 

submersible 
turbine 

Two 5-hp 
submersible 

grinder 

Two 10-hp 
submersible non-

clog 

Two 5 hp 
submersible grinder 
followed by two 5-hp 

dry pit non-clog 
Average Design Inflow (gpm) N/A 12 165 29 
Peak Design Inflow (gpm) N/A 30 350 105 
Capacity – one pump  
Pumping Rate (gpm) 110 40 275 81 
Head (ft) 400 103 62 181 
Capacity – both pumps  
Pumping Rate (gpm) 150 60 375 120 
Head (ft) 500 111 68 198 
Capacity with Both Pumps (gpd) 216,000 86,400 540,000 172,800 

N/A = Not Available 

Wastewater Treatment Plant 
The Arnold WWTP consists of an extended oxidation ditch followed by clarification, 
chlorination, sand filtration, an enclosed storage tank, eleven subsurface disposal beds, and a 
25-acre spray irrigation field. Additionally, there are two aerobic digesters and two sludge 
drying beds for solids treatment. The District is currently in the process of installing a belt filter 
press for solids dewatering. According to the WDR, the treatment facility, holding tank, and 
disposal beds have a design ADWF capacity of 170,000 gpd. 

A process schematic and site plan of the Arnold WWTP are shown in Figure 4 and Figure 5, 
respectively. A summary of key design criteria and operating parameters for the major unit 
processes is presented in Table 12.  

 



Figure 4

Arnold WWTP
Process Schematic

Raw Sewage (Influent)

WAS

Notes:

RAS = Return Activated Sludge
WAS = Waste Activated Sludge

BELT FILTER PRESS

P:\06779\18992\Reports\WIP\Wastewater MP\Arnold\Draft TM\Fig4.ppt
melzie 4/20/2005 9:30 AM





Arnold Sewer System Master Plan 

Calaveras County Water District 21 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

Table 12. Key Design and Operating Criteria.  

Headworks 
Comminutor Number 1 

 Capacity 626,000 gpd @ Peak Hour 
Parshall Flume Number 1 

 Throat Size 3 inches 
 Flow Range 19,000 gpd to 777,000 gpd 

Chlorine Diffuser Number 1 
 Capacity 500 lbs chlorine/day 

Bypass Bar Screen Number 1 
 Bar Spacing 2-inch 

Secondary Treatment 
Oxidation Ditch Number 1 

 Maximum Side Water Depth 11 feet 
 Volume 175,000 gallons @ maximum depth 
 Detention Time 24 hours @ ADWF 
 Mixed Liquor Suspended Solids 3,000 to 6,000 mg/L 
 Mean Cell Residence Time 20 to 30 days 
 Organic Loading Rate (Maximum) 20 lbs BOD/day/1,000cf @ peak month 
 Dissolved Oxygen Concentration 1 to 3 mg/L 

Air Diffuser Number of Aeration Head 9 
 Number of Diffusers per Head 8 
 Type Fine Bubble 
 Capacity 500 cfm 

Low Speed Mixer Number 2 
 Horsepower, each 1.5 hp 

Flow Control Vault 
Pinch Valve Number 1 

 Maximum Flow Regulating 
Capacity 180,000 gpd 

Clarifier Number 1 
 Type Center Feed 
 Diameter 26 feet 
 Side Water Depth 10 feet 
 Volume 40,000 gallons 
 Hydraulic Loading Rate 330 gpd/sf @ ADWF 
 Solids Loading Rate 25 lbs/day/sf @ ADWF 

Sludge Pump Number 2 
 Type Variable Frequency Belt Drive 
 Capacity, each 60 to 125 gpm 

 Recycling Rate 100 percent at average annual flow with 1 pump out of 
service 

Effluent Pump Number 2 
 Type Vertical Turbine 



Arnold Sewer System Master Plan 

Calaveras County Water District 22 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

 Capacity, ea 125 gpm  
 Total Dynamic Head 200 feet 

Pressure Filter Number 2 
 Type Single Media Sand 
 Volume 2, 500 gallons each 
 Hydraulic Capacity 125 gpm  
 Hydraulic Loading Rate 3.8 gpm/sf @ ADWF of 170,000 gpd 
 Maximum Loading Rate 10 gpm/sf 
 Backwash Flow Rate 500 gpm 
 Backwash Duration 10 to 15 minutes 
 Backwash Hydraulic Loading 15 gpm/sf 
 Backwash Air 5 cfm/sf 

Blowera Number 3 + 1 standby 
 Type Positive Displacement 
 Horsepower 3 - 15 hp; 1 - 10 hp 

Disinfection 
Feed Tank Number 1 

Metering Pump 
(Chlorination) Number 1 

 Type Peristaltic 
 Capacity 30 gpd 
 Minimum Residual 0.2 mg/L 
 Contact Time 30 minutes through Filters @ peak hour flow 

Sludge Treatment 
Aerobic Digester Number 1 

 Compartments 2 
 Volume, ea 9,050 gallons 
 Sludge Age 15 days 

Mixer Number 2, one each compartment 
 Horsepower 1 hp 

Supernatant/ 
Filtrate Pump 

Number 2 

 Type Submersible, non-clog 
 Capacity, ea 50 gpm 
 Total Dynamic Head 31 feet 

Sludge Drying Bed Number 3 
 Surface Area, ea 1,000 sf 
 Maximum Solids Loading Rate 25 lb/sf/yr 

Belt Filter Pressb Number of Units 1 
 Belt Width 0.7 m 
 Rated Capacity, ea 50 gpm 

a  Blowers are shared between the oxidation ditch, digesters, and filters. 
b  Scheduled to be installed by July 2005 
 
 



Arnold Sewer System Master Plan 

Calaveras County Water District 23 
Master Planning Project May 16, 2005 
P:\06779\18992\Reports\Final\Wastewater\Arnold\0677918992.073\0677918992.073.doc 

Effluent Holding and Disposal 
Following filtration and disinfection, the treated effluent is pumped to a 262,500-gallon 
enclosed steel holding tank. This tank is located in the northwest corner of the treatment plant 
site, at the highest elevation in the system. The tank is designed to provide a minimum of one-
day holding capacity for the treated effluent. From the tank, effluent can be discharged by 
gravity to either the spray irrigation area or disposal beds. 

The spray irrigation area consists of eight different pressure zones spanning a total area of 25 
acres. Each area consists of native grassland, shrubs, and trees. The upper-most pressure zone 
consists of ten sprinklers with 77-ft diameter spray circles capable of discharging 4.7 gpm per 
sprinkler. The remaining pressure zones each have between nine and fourteen sprinklers with 
100-ft diameter spray circles capable of discharging 11.7 gpm per sprinkler. Overall, the design 
application rate of the entire spray irrigation system is 1.8 inches per week. When in operation, 
effluent disposal is accomplished by a combination of plant uptake, evaporation, 
evapotranspiration, and percolation. The spray irrigation system is used only during the dry 
weather season, in accordance with the WDR. 

Whenever the spray irrigation system cannot be used, effluent is disposed of using the 11 
subsurface disposal beds which are located around the periphery of the spray irrigation areas. 
Each disposal bed consists of sixteen parallel trenches with 100-ft long distribution laterals. 
Each trench has 10 ft2 of surface area per lineal foot of length. An observation port (vertical 
pipe) is installed in every other trench to monitor the water level in the trench. Each disposal 
bed is sized to accept up to 16,000 gpd at a hydraulic loading rate of one gallon per square foot 
per day. The disposal beds are rotated for efficiency and monitored through a flow meter at the 
holding tank and the observation ports to visually inspect the degree of saturation. 

Both the subsurface disposal beds and spray irrigation areas are located on the treatment plant 
site. Ground water is monitored by extracting samples from the three wells located on the plant 
site. Table 13 provides a summary of the key attributes for the effluent holding and disposal 
facilities. 

Table 13. Design and Operating Criteria of Effluent Holding and Disposal. 

Effluent Holding 
Storage Tank Number 1 

 Volume 262,500 gallons 
Effluent Disposal 

Spray Irrigation System Area 25 acres 
 Design Application Rate 1.8 inches / week 
 Recommended Application Rate 36 inches/yra 

Percolation Bed Number 11 
 Application Rate 1 gpd/sf of bed trench area 
 Disposal Capacity 16,000 gpd per bed 